seamancas. FCC RADIO TEST REPORT Report No. : FG031715-01C

Conducted Spurious Emission

FR1 n12 /5MHz / DFT-S OFDM / QPSK

Lowest Channel / 1IRB1 Middle Channel / 1IRB1

[ oo
4 v > v
Ref Level 0.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 0.00 dBm  Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avapwr
Limit illuuk Limit fheck PAES
10 ddRe_BPURIOUS | INE_ABS 10 e _$PURIOUS |INE ABS PASS
. ! R
SPURIOUS_LINE_ABS. SPURIOUS_LINE_ABS,
20 dB
-30 dBm -30 dém
-40 dam -»——"'I -40 dBm ﬂ"dL
50 dB -50 de
. .
-70 dBm =70 dlBm
-80 dm -80 dBm
-90 dB -90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit | Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 256,10195 MHz -54.52 dém -41.52 db 30.000 MHz 690,000 MHz 100.000 kHz 256,10195 MHz -54.49 deém -41.40 dB
725.000 MHz 1.000 GHz 100.000 kHz 990.79670 MHz -57.79 dBm -44.75 db 725.000 MHz 1.000 GHz 100.000 kHz 848.485901 MHz -57.86 dBm -44.86 dB
1.000 GHz 3.000 GHz 1.000 MHz 2,63784 GHz -47.93 dBm -34.93 dB 1.000 GHz 3.000 GHz 1,000 MHz 2,67133 GHz -47.96 dBm -34.86 dB
2.000 GHz 7.000 GHz 1.000 MHz 6,98775 GHz -42.28 dém -29.28 db 3.000 GHz 7.000 GHz 1,000 MHz 6,98875 GHz -42,02 deém -29.02 de
7.000 GHz 5.000 GHz 1.000 MHz 8.91177 GHz -47.89 dBm -34.89 db 7.000 GHz 3.000 GHz 1,000 MHz 8,90577 GHz -47.47 dBm -34.47 dB
( | ) we ( J ) v

Highest Channel / 1RB1

N o
v
Ref Level 0.00 dBm Offset 10.70 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit illuuk
_10 ddne _BPURIOUS_LINE_ABS
SPURIOUS_LINE_ARS,
-20 dB
-30 dBm
-40 dBm
—,.—..-»1
50 dB
.
-70 dBm
-80 dam
-90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 690.000 MHz 100.000 kHz 256,10195 MHz -54.75 dém -41.75 db
725.000 MHz 1.000 GHz 100.000 kHz 92348901 MHz -57.95 dbm -44.95 db
1.000 GHz 3.000 GHz 1.000 MHz 2,62584 GHz -47.77 dBm -34.77 dB
2.000 GHz 7.000 GHz 1.000 MHz 6,99125 GHz -42.01 dém -20.01 db
7.000 GHz 5.000 GHz 1.000 MHz 8.89528 GHz -47.69 dBm -34.69 db
( I ) we
17:30:20
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seamancas. FCC RADIO TEST REPORT

Report No. : FG031715-01C

FR1 n12 / 10MHz / DFT-S OFDM / QPSK

Lowest Channel / 1IRB1

Middle Channel / 1IRB1

Sp = [ sp
Ref Level 0.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 0.00 dBm  Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr (@1 Avapwr
Limit illeuk Limit fheck PAES
ine _$PURIOUS LINE_ABS ine _$PURIOUS LINE_ABS PASS
-10 ddpE—S 10 dﬁ'&.—i
SPURIOUS_LINE_ABS. SPURIOUS_LINE_ABS,
-20 dB 20 dB
-30 dBm -30 dém
-40 dBm 40 dém T
50 dB [‘ -50 de
. .
-70 dBm =70 dlBm
-80 dBm -0 dém
-90 dB -90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit | Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit |
30.000 MHz 620,000 MHz 100.000 kHz 256,10195 MHz -54.68 dBm -41.68 dB 30.000 MHz 620,000 MHz 100.000 kHz 256.10195 MHz -54.70 d&m -41.70 d&
725.000 MHz 1.000 GHz 100.000 kHz 97101648 MHz -57.86 dbm -44.86 db 725.000 MHz 1.000 GHz 100.000 kHz 862.77473 MHz -57.78 dBm -44.76 dB
1.000 GHz 3.000 GHz 1.000 MHz 2,65784 GHz -47.42 dBm -34.42 dB 1.000 GHz 3.000 GHz 1,000 MHz 2,67533 GHz -47.75 dBm -34.75 dB
3.000 GHz 7.000 GHz 1.000 MHz 699375 GHz -42.14 dém -20.14 dB 3.000 GHz 7.000 GHz 1,000 MHz 698975 GHz -41.39 d&m -28.89 de
7.000 GHz 5.000 GHz 1.000 MHz 8,90227 GHz -47.57 dbm -34.57 db 7.000 GHz 3.000 GHz 1,000 MHz 8.87228 GHz -47.56 dBm -34.66 dB
T —y ™ —
L i ] - L J1 ] v
15:30:48 12 15:33:33

Highest Channel / 1RB1

s T
Ref Level 0.00 dBm Offset 10.70 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit illeuk
ine _$PURIOUS_LINE_ABS
-10 ddfE-L
SPURIOUS_LINE_ARS,
48
-30 dBm
-40 dBm
‘—--_-”—-‘1_
50 dB
.
m_
-70 dBm
-80 dam
-90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 690.000 MHz 100.000 kHz 256,10195 MHz -54.46 dém -41.46 dB
725.000 MHz 1.000 GHz 100.000 kHz 987.50000 MHz -58.16 dBm -45.16 dBb
1.000 GHz 3.000 GHz 1.000 MHz 2,66633 GHz -47.70 dBm -34.70 dB
2.000 GHz 7.000 GHz 1.000 MHz 6,99775 GHz -41.87 dBém -28.87 db
7.000 GHz 5.000 GHz 1.000 MHz 8,90277 GHz -47.59 dBm -34.59 db
- —
L il ] -
Data: 12.JUN.2020 15:49:46
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seamancas. FCC RADIO TEST REPORT

Report No. : FG031715-01C

FR1 n12 / 15MHz / DFT-S OFDM / QPSK

Lowest Channel / 1IRB1

Middle Channel / 1IRB1

Sp = [ sp
Ref Level 0.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 0.00 dBm  Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avapwr
Limit illeuk Limit fheck PAES
ine _$PURIOUS LINE_ABS ine _$PURIOUS LINE_ABS PASS
-10 ddpE—S -10 dﬁ'&.—i
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ARS.
-20 dB 20 dB
-30 dBm -30 dém
-40 dam -40 dBm
50 dB - -50 de
. .
-70 dBm =70 dlBm
-80 dam -80 dBm
-90 dB -90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit |
30.000 MHz 690.000 MHz 100.000 kHz 256,10195 MHz -54.58 dém -41.58 db 30.000 MHz 690,000 MHz 100.000 kHz 256,10195 MHz -54,39 dém -41.39 d&
725.000 MHz 1.000 GHz 100.000 kHz 91140110 MHz -57.91 dBm -44.91 db 725.000 MHz 1.000 GHz 100.000 kHz 933.37912 MHz -58.03 dBm -45.03 dB
1.000 GHz 3.000 GHz 1.000 MHz 2,67433 GHz -47.82 dBm -34.82 dB 1.000 GHz 3.000 GHz 1,000 MHz 2,64084 GHz -47.87 dBm -34.87 dB
2.000 GHz 7.000 GHz 1.000 MHz 6,99675 GHz -41.94 dém -28.94 db 3.000 GHz 7.000 GHz 1,000 MHz 6,99775 GHz -41,96 dém -28.96 de
7.000 GHz 5.000 GHz 1.000 MHz 8,90477 GHz -47.83 dBm -34.83 db 7.000 GHz 3.000 GHz 1,000 MHz 8.86628 GHz -47.77 dBm -34.77 dB
T —y ™ —
L i ] - L J1 ] v

Highest Channel / 1RB1

(e )

Ref Level 0.00 dBm Offset 10.70 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit illeuk
ine _$PURIOUS_LINE_ABS
-10 ddfE-L
SPURIOUS INE_ABS.
48
-30 dBm
-40 dBm
S0 dB - l‘
.
-70 dBm
-80 dam
-90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 690.000 MHz 100.000 kHz 256,10195 MHz -54.71 dém -41.71 db
725.000 MHz 1.000 GHz 100.000 kHz 82596154 MHz -58.05 dBm -45.05 db
1.000 GHz 3.000 GHz 1.000 MHz 2,65534 GHz -47.91 dBm -34.91 dB
2.000 GHz 7.000 GHz 1.000 MHz 6,99975 GHz -42.11 dém -29.11 db
7.000 GHz 5.000 GHz 1.000 MHz 8.89128 GHz -47.78 dBm -34.78 db
- —
L i ] -
Date: 12.JUN.2020

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No. : FG031715-01C

Frequency Stability

Test Conditions FR1 n12 (QPSK) / Middle Channel Limit
BW 15MHz Note 2.
Temperature Voltage —

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0198
40 Normal Voltage 0.0204
30 Normal Voltage 0.0165
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0165
0 Normal Voltage 0.0187

-10 Normal Voltage 0.0130 PASS
-20 Normal Voltage 0.0041
-30 Normal Voltage 0.0204
20 Maximum Voltage 0.0195
20 Normal Voltage 0.0000
20 Battery End Point 0.0014

Note:

1. Normal Voltage =3.3 V. ; Battery End Point (BEP) =3.1 V. ; Maximum Voltage =3.6 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No. : FG031715-01C

FR1 n25

Peak-to-Average Ratios

Mode FR1 n25/20MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Lowest CH 3.83 4.23 5.39 5.80
Middle CH 3.57 4.29 5.30 5.71 PASS
Highest CH 3.57 4.41 5.45 5.91
Mode FR1 n25/20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Lowest CH 6.06
Middle CH 6.14 PASS
Highest CH 6.41
TEL : 886-3-327-3456 Page Number : An25-1 of 59
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seamancas. FCC RADIO TEST REPORT Report No. : FG031715-01C

FR1 n25 / 20MHz / DFT-S OFDM
Pl/2 BPSK QPSK

Lowest Channel / Full RB Lowest Channel / Full RB

Ref Level 30.00 dém  Offset 10.80 o8
o _att 30 dB_AQT 2ms @ RBW 20 MHz
@155 View

Ref Level 30.00 dém  Offset 10.80 o8
o _att 30 dB_AQT 2ms @ RBW 20 MHz
@155 View

00

CF 1.86 GHz lean Pwr + 20.00 dB CF 1.86 GHz ean Pyr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 130000 Complementary Cumulative Distribution Function
lean | Peak | crest | 10% | 100 | 049% | 0.01% | Mean Peak | crest | 10% | 10% |
Trace 1 [ 20.14 dem | 24.08 dém .05 6B 174ds 328 d8 3.83 dB .01 6B Trace 1 [ 10.67 dem | 24.06 dgm 4.30 6B 2.32 d8 3.94 d8
— — —
L )j J W e [ )il )

Middle Channel / Full RB Middle Channel / Full RB

Ref Level 30.00 dém  Offset 10.80 o8
o _att 30 dB_AQT 2ms @ RBW 20 MHz
@155 View

Ref Level 30.00 dém  Offset 10.80 o8
o _att 30 dB_AQT 2ms @ RBW 20 MHz
@155 View

B

CF 1.8825 GHz

ean Pwr + 20.00 dB (CF 1.8625 GHz ean Pyr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 130000 Complementary Cumulative Distribution Function Samples: 130000
lean | Peak | crest | 10% | 100 | 049% | 0.01% | lean Peak | crest | 10% | 10% | 0a% | o0.01% |
Trace 1 20.14 dBm 23.88 dam 3.74 dB 1.71 d8 3.19 dB 3.57 dB 3.68 dB Trace 1 19.50 dBm 23.96 dBm 4.47 dB 2.20 dB 3.94 d8 4.20 dB 4.41 dB
— - — —
L JL J ARRRRRCED

L JL J QURRD e

Highest Channel / Full RB Highest Channel / Full RB

Ref Level 30.00 dam  Offset 10.80 d@
fo_Att 30 B AQT 2ms @ RBW 20 MHz
@155 View

Ref Level 30.00 dam  Offset 10.80 d@
fo_Att 30 B AQT 2ms @ RBW 20 MHz
@155 View

CF 1.905 GHz lean Pwr + 20.00 dB CF 1.905 GHz ean Pyr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 130000 Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 10% | 100 | 049% | 0.01% | Mea Peak | crest | 10% | 10% | 0a% | o0.01% |
Trace 1 [ 20.42 dem | 24.18 deém 3.7 6B 1.68 d8 322 d8 3.57 dB .68 0B Trace 1 [ 10.07 dem | 24.66 degm .58 0B 2.3 d8 3.97 d8 4.41 08 4.58 d8
— — —
L )j J W e j

L JL J QURRD e

TEL : 886-3-327-3456
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seamancas. FCC RADIO TEST REPORT

Report No. : FG031715-01C

FR1 n25 / 20MHz / DFT-S OFDM

16QAM

64QAM

Lowest Channel / Full RB

Lowest Channel / Full RB

pectrum

Ref Level 30.00 dém  Offset 10.80 o8

pectrum

Ref Level 30.00 dam

Complementary Cumulative Distribution Function Samples: 130000

Mean | Peak | crest | 10% | 100 | 049% | 0.01% |
Trace 1 18.70 dBm 24.32 dBm 5.62 dB 2.84 dB 4.75 dB 5.39 dB 5.54 dB
— —
L )i )i ARRERRED

Offset 10.80 dB
o Att 30dEAQT 2ms @ RBW 20 MHz o Att 30dEAQT 2ms @ RBW 20 MHz
(@155 view (@155 view
R, R R
0.0 0.0 <
\n N
1E- ﬂ 1€ \\
i
¥ y
1 1 3
i
1E4 1E4
CF 1.86 GHz lean Pwr + 20.00 dB CF 1.86 GHz

ean Pwir + 20.00 dB

Complementary Cumulative Distribution Function

Samples: 130000

Mean Peak | crest | 10% | 10% | 0a% | o0.01% |
Trace 1 18.21 dBm 24.33 dam 6.12 dB 2.90 dB 4.93 d8 5.80 dB 6.06 dB
— —
L )i J [y

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum

Ref Level 30.00 dém  Offset 10.80 o8
o _att 30 dB_AQT 2ms @ RBW 20 MHz
@155 View

Spectrum

Ref Level 30.00 dém  Offset 10.80 o8
o _att 30 dB_AQT 2ms @ RBW 20 MHz

@155 View

CF 1.8825 GHz
Complementary Cumulative Distribution Function
| Peak |  crest

ean Pwr + 20.00 dB
Samples: 130000

Mean 10% | 100 | 049% | 0.01% |
Trace 1 18.51 dBm 24.06 dBm 5.54 dB 2.81 dB 4.70 dB 5.30 dB 5.48 dB

— —

L )j J WD e

00

CF 1.8825 GHz

ean Pwir + 20.00 dB

Complementary Cumulative Distribution Function

Samples: 130000

Mean Peak | crest | 10% | 10% | 0a% | o0.01% |
Trace 1 18.10 dBm 24.10 dBm 6.00 dB 2.87 dB 4.90 d8 5.71 dB £.01 dB
— —_—
L )i J [y

Highest Channel / Full RB

Highest Channel / Full RB

Spectrum

Ref Level 30.00 dam  Offset 10.80 d@
fo_Att 30 B AQT 2ms @ RBW 20 MHz

Spectrum

Ref Level 30.00 dam  Offset 10.80 d@
fo_Att 30 B AQT 2ms @ RBW 20 MHz

@155 View

@155 View

CF 1.905 GHz lean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 10% | 100 | 049% | 0.01% |
Trace 1 18.90 dBm 24.78 dBm 5.BE dB 2.96 dB 4.84 dB 5.45 dB 5.71 dB
—_— - —
L JL J annnnny|

00

(CF 1.9D5 GHz -

ean Pwir + 20.00 dB

Complementary Cumulative Distribution Function

Samples: 130000

Mean Peak | crest | 10% | 10% | 0a% | o0.01% |
Trace 1 18.45 dBm 24.70 dBm 6.25 dB 2.90 dB 5.01 d8 5.91 dB 6.14 dB
—
L )i )i RHAD

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT Report No. : FG031715-01C

FR1 n25 / 20MHz / DFT-S OFDM

256QAM
Lowest Channel / Full RB

Spectrum o
Ref Level 30.00 dém Offset 10.80 d&
o att 304 AQT Zms @ RBW 20 MHz
@153 view
0.0 o
N ™
1E- -
&
\ b
\
- 4
CF 1.86 GHz lean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 10% | 100 | 049% | 0.01% |
Trace 1 16.15 dBm 23.28 dBm 7.13 dB 2.70 d8 4.75 dB 6.06 dB 6.84 dB
— - -
L )i J [y

Middle Channel / Full RB

Spectrum =
Ref Level 30.00 dém Offset 10.80 d&
o att 304 AQT Zms @ RBW 20 MHz
@153 view
=l
o, 2
0.0 =
1E- -
\\
}
- Y
i
1E-
CF 1.8825 GHz lean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 10% | 100 | 049% | 0.01% |
Trace 1 16.10 dBm 23.42 dBm 7.31 dB 2.67 dB 4.72 dB 6.14 dB 6.87 dB
L )i J [y

Highest Channel / Full RB

Ref Level 30.00 dam  Offset 10.80 d@
fo_Att 30 B AQT 2ms @ RBW 20 MHz
(@153 view

af

00

CF 1.905 GHz - lean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 10% | 100 | 049% | 0.01% |

Trace 1 16.36 dBm 24.08 dam 7.72 dB 2.84 dB 4.99 dB 6.41 dB 7.16 dB
—

T v

L JL J | EERCRRE )
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seamancas. FCC RADIO TEST REPORT

Report No. : FG031715-01C

26dB Bandwidth

Mode FR1 n25 : 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK PI/2 BPSK
Lowest CH 5.31 9.77 14.21 18.74
Middle CH 5.29 9.73 14.30 18.78
Highest CH 5.26 9.73 14.27 18.70
Mode FR1 n25 : 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH 5.14 5.30 10.19 10.99 15.20 14.96 19.86 19.78
Middle CH 5.22 5.19 10.33 10.65 15.02 14.93 19.86 19.90
Highest CH 5.15 5.33 10.15 10.05 15.17 14.87 19.86 19.82
Mode FR1 n25 : 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Lowest CH 5.39 5.11 10.11 10.15 15.05 15.11 19.82 19.74
Middle CH 5.28 5.23 10.11 11.25 14.99 15.11 20.06 19.98
Highest CH 5.29 5.22 10.15 10.13 14.96 15.05 19.90 19.74
TEL : 886-3-327-3456 Page Number : An25-5 of 59
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seamancas. FCC RADIO TEST REPORT

Report No. : FG031715-01C

FR1 n25 /5MHz / DFT-S OFDM

PI/2 BPSK

Lowest Channel

m
Ref Level 30.00 dém Offset 10.80 d@ & RBW 300 kHz
jo ALt 30dB  SWT 6.3 ps @ VBW 1MHz  Mode 4uto FFT
SGL Count 100/100
(@ 17k Max
Mi[1] 17.72 dBm
1.85137100 GHZ|
20 . 26.00 dB
- — 5.305000000 M
. 105000000 MHzZ
I Q factor \ 349.0)
/ \
0 dBm:
T
10 -
-z0d r
= =
40 df
-50
60
CF 1.8525 GHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result |
M1 1 1.851371 GHz 17.72 dBm ndB down 5.305 MHz
Ti 1 1.549843 GHz -8.16 dbm ndg 26.00 d&
T2 1 1.855147 GHz -8.04 dam Q factar 340.0
i
L L . -

Middle Channel

a

Ref Level 30.00 dém
o At 30 dB
SGL Count 100/100

Offset 10.60 0B & RBW 30D kHz
SWT 6.3 s @ VBW 1 MHz

Mode 4uto FFT

@19k Max

20 der

M1[1]

10 ey

Q factor

16.98 dBm
1.88362900 GH|
26.00 d8|
5.285000000 MHZ|

356.4]

odam

CF 1.8825 GHz

1001 pts

Span 10.0 MHz

Marker

X-valug | ¥-valuae |

Function |

Function Result |

Type | Ref | Tre |
M1 1

T1 1
T2 1

1.883628 GHz
1.879863 GHz
1.885147 GHz

16.98 dBm
-9.31 dém
-9.08 dém

ndE_down
nde
Q factor

5.285 WMHz
26.00 d8
356.4

Highest Channel

a

Ref Level 30.00 dam

Offset 10.40 dB e RBW 300 kHz

lo Att

30 dB

SWT

6.3ps @ VBW

1 MHz

SGL Count 100/100

Mode Auto FFT

(@ 17k Max

20 de;

mM1[1]

10 e

Q factor

17.83 dBm
1.91137100 GHz
26.00 dB|
000000 MHzZ|
363.7]

0dBm

CF 1.9125 GHz

1001 pts

Span 10.0 MHz

Marker

X-value |

Y-value |

Function |

Function Result

Type | Ref | Trc |
[ 1

1.811371 GHz
1.909893 GHz
1.915147 GHz

17.83 dém
-8.45 dBm
-8.06 dBm

ndE down
e
Q factar

5.255 WMHz
26.00 d&
363.7

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG031715-01C

FR1 n25 /5MHz / CP OFDM

QPSK

16QAM

Lowest Channel

Lowest Channel

= pectrum =
Ref Level 30.00 dém Offset 10.80 d@ & RBW 300 kHz Ref Level 30.00 d8m Offset 10,80 d& & RBW 300 kHz
jo ALt 30dB  SWT 6.3 ps @ VBW 1MHz  Mode 4uto FFT po ALL 30 dE SWT 6.3 ps @ VBW 1MHz  Mode 4uto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
Mi[1] 15.98 dem| Mi[1] 15.37 dem|
1.85455800 GHz| 1.85062200 GHz|
M
20 dem 26.00 | 20 dam nds 26.00 d|
P — 5.135000000 MHZ . B 5.295000000 MHZ
10 dem 7 Q factor 361.2| 30 dam 7 Q factor \ 349.5|
/
o di Ir 0d I hl
] " , :
10 - = -10
i/ N \
-20 d 7 - -20 v
~ J— e P
= ¥ ] —
-40 df
50 -50
60 <60 di
CF 1.8525 GHz 1001 pts Span 10.0 MHz CF 1.8525 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc| X-value | ¥-value | __Function | Function Result | Type | Ref | Trc | X-value | ¥-value | __Function | Function Result
M1 1 1.854558 GHz 15.98 dBm ndB down 5.135 MHz M1 1 1.850622 GHz, 15.37 dém ndB down 5.295 MHz
T 1 1.849933 GHz -9.6a dbm nde. 26.00 d& T 1 1.849853 GHz -10.69 dém nde. 26.00 d&
T2 1 1.855067 GH2 -10.27 dém Q factor 361.2 T2 1 1.855147 GH2 -10.87 dém Q factor 349.5
L )| J - L )jd J -

Middle Channel

Middle Channel

E]

pectrum =
Ref Level 30.00 dém  Offset 10.80 0B & RBW 30D kHz Ref Level 30.00 d6m  Offset 10,80 & & RBW 300 kHz
S S0d8 SWT  6.3ps @ VBW  1MHz  Mode Auto FFT o At S0CE SWT 6345 @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 10k Max
Mi[1] 16.55 dem| | Mi[1] 15.63 dem|
1.88454800 CGHz| 1.88062200 GHz|
20 dem . nda 26.00 d| 20 dam |x. nds 26.00 d|
T —Ew 5.215000000 MHz Rl hn® B 5.185000000 MHz
- p - e
10 dem 7 Q factor 361.4] 30 dam ; Q factor 362.7|
/ /
od 0d
10 L4 L 10 -
/ it /
-20 d r -
20 —
40 d -40 di
0 50
60 o -60 di
CF 1.8825 GHz 1001 pts Span 10.0 MHz CF 1.5825 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X-value | ¥-value | Function | Function Result
ML 1 1.884548 GHz 16.55 dBm b down 5215 MHz M1 1 1.880623 GHz 15.63 dBm b down 5,185 MHz
Ti 1 1.879673 GHz -2.34 dBm ndg 26.00 d& T1 1 1.879373 GHz -10.27 dém ndg 26.00 d
T2 1 1.885087 GHz -9.54 dém Q factor 361.4 T2 1 1.985057 GHz -10.58 dém Q factor 362.7
[ ) ) = [ T ) =
pectrum o pectrum =
Ref Level 30.00 dém  Offset 10.60 db @ RBW 300 khz RefLevel 30.00 dém  Offset 10.00 db @ RBW 300 kHz
o At 30dE SWT  6.3ps @ VBW 1MHz  Mode Auto FFT e Att 300E SWT  63pus e VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
M1l 15.27 dBm)| Mi[1] 15.64 dBm)|
. 1.91227000 GHz| 1.91285000 GHz|
20 dsm . 26.00 d) 20 dem — “nd 26.00 )
et e - 5.145000000 MHz i s B 5925000000 MHz
10 d8; 10 e
" 7 A 371.7] " Q factor 359.2}
od 4 \ od
J 1o
10 i = -10
/ A\ \
-z0d S 20 d \
/ [ e | [~
- I I g P
-20.dgn [~and
40 d -40 di
50 50
-60 d -60 d
CF 1.0125 GHz 1001 pts Span 10.0 MHz CF 1.0125 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Trc | X-volue ¥-value |__Function | Function Result
2 1 1.81227 GHz 15.27 dém ok down 5,145 MHz M1 1 1.91285 GHz 15,64 dBm ok down 5,325 MHz
T1 1 1.909923 GHz -10.99 dBm nde 26.00 d& T 1 1.909813 GHz -10.15 dém nde 26.00 d&
T2 1 1.915067 GHz -10.37 dBm Q factar 3717 T2 1 1915137 GHz -10.57 dém Q factar 350.2
L )| J - L )i J -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT Report No. : FG031715-01C

FR1 n25 /5MHz / CP OFDM

64QAM

256QAM

Lowest Channel

Lowest Channel

= pectrum =
Ref Level 30.00 dém Offset 10.80 d@ & RBW 300 kHz Ref Level 30.00 d8m Offset 10,80 d& & RBW 300 kHz
jo ALt 30dB  SWT 6.3 ps @ VBW 1MHz  Mode 4uto FFT po ALL 30 dE SWT 6.3 ps @ VBW 1MHz  Mode 4uto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
Mi[1] 14.40 dem| Mi[1] 12.76 dBm|
1.85104100 GHz| 1.85288000 GHz|
20 dem nds 26.00 d| 20 dam M1 nds 26.00 |
4 - e B~ 5.985000000 MHz| x. Bw 5.105000000 MHz|
10 dem 7 Q factor N 343.8) 0 dam =~ B Caa e 363.0)
/ \
od A 0 di
-10 ¥ T -10
-20 d % 20 d
a0 .
i = T -
. - e
-40 df
50 -50
60 <60 di
CF 1.8525 GHz 1001 pts Span 10.0 MHz CF 1.8525 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X-value | ¥-value | Function | Function Result
M1 1 1.851041 GHz 14.49 dBm ndB down 5.385 MHz M1 1 1.85288 GHz 12.76 dém ndB down 5.105 MHz
T 1 1.849803 GHz -11.35 dam nde. 26.00 d& T 1 1.849933 GHz -12.75 dém nde. 26.00 d&
T2 1 1.855187 GH2 -11.63 dBm Q factor 343.8 T2 1 1.855037 GH2 -12.86 dém Q factor 363.0
L )| J - L )jd J -

Middle Channel

Middle Channel

2 pectrum 2
Ref Level 30.00 dém Offset 10.80 d@ & RBW 300 kHz Ref Level 30.00 d8m Offset 10,80 d& & RBW 300 kHz
jo ALt 30dB  SWT 6.3 ps @ VBW 1MHz  Mode 4uto FFT po ALL 30 dE SWT 6.3 ps @ VBW 1MHz  Mode 4uto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
Mi[1] 15.68 dem| Mi[1] 11.01 dem|
1.88435800 GHz| 1.88365900 GHz|
20 dem nds 26.00 dB| 20 dam ndg, 26.00 dB|
~m—h B 5.275000000 MHz By, 5.225000000 MHz
o dem Q factor N 357.2] 0 dam =~ ufacior 360.5]
od A 0 di
-10 Y -10
/ \
-20d a - -20 d -
- / T | / \
30 - =
] — —
40 d - —
-50 -50
60 <60 di
CF 1.8625 GHz 1001 pts Span 10.0 MHz CF 1.8825 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X-value | ¥-value | Function | Function Result
M1 1 1.884358 GHz 15.69 dBm ndB down 5.275 MHz M1 1 1.883659 GHz 11.01 dém ndB down 5.225 MHz
T 1 1.879873 GHz -10.54 dBm nde. 26.00 d& T 1 1.879843 GHz -14.80 dém nde. 26.00 d&
T2 1 1.885147 GH2 -10.22 dém Q factor 357.2 T2 1 1.885067 GH2 -14.92 dam Q factor 360.5
L )| J - L )jd J -
pectrum o pectrum =
Ref Level 30.00 dom  Offset 10.80 0B @ RBW 300 kHz Ref Level 30.00 dom  Ofset 10.00 db e RBW 30D iz
o At 30dE SWT  6.3ps @ VBW 1MHz  Mode Auto FFT e Att 300E SWT  63pus e VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
Mi[1] 13.65 dBm)| Mi[1] 12.74 dBm)|
1.91225000 GHe] 1.91295000 GHe]
20 dsm ""\ ndB 26.00 db| 20 d8m ndB 26.00 db|
o T | B 5.205000000 MHz By 5.215000000 MHZ]
10 dg — . 10 dee o = = —
i 7 Q factor \ 361.8} m P = - — Q fabter 366.8}
/
od & A
. / 4 1
10 - L
7 T \
-20 4 - ‘\
/ - \\ .
20 T — = =
-40
S0 -50
60 df -0 d
CF 1.9125 GHz 1001 pts Span 10.0 MHz CF 1.9125 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
ML 1 1.91225 Ghz 13.65 dam b down 5,285 MHz M1 1 1.91295 GHz 12.74 dBm b down 5,215 MHz
T1 1 1.909803 GHz -12.49 dBm ndg 26.00 d8 T1 1 1.909833 GHz -13.15 dBém ndg 26.00 d8
T2 1 1.915067 GHz -11.99 dBm Q factar 3618 T2 1 1.915047 GHz -13.13 dém Q factar 366.8
L )| J - L )i J -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

FR1 n25/ 10MHz / DFT-S OFDM

PI/2 BPSK

Lowest Channel

m
Ref Level 30.00 dém Offset 10.80 d@ & RBW 300 kHz
jo ALt 30dB  SWT 12,6 ps & VBW 1MHz  Mode 4uto FFT
SGL Count 100/100
(@ 17k Max
Mi[1] 16.23 dBm
1 1.8570780 GHz
20 nie 26.00 d8|
. ol T AP A 9,770000000 MHZ
10 dé;
Q factor \ 190.1
0 dam !‘ -
T
10 /! ¢
ey ~ N ey _
y T
-30
40
-50
60
CF 1.855 GHz 1001 pts Span 20.0 MHz
Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result |
M1 1 1.857078 GHz 16.23 dBm ndB down 9.77 MHz
Ti 1 1.850005 GHz -3.71 dém ndg 26.00 d&
T2 1 1.859775 GHz -10.08 dam Q factar 100.1
il
L L . -

Middle Channel

m =
Ref Level 30.00 dém Offset 10.80 d@ & RBW 300 kHz
jo ALt 30dB  SWT 12,6 ps & VBW 1MHz  Mode 4uto FFT
SGL Count 100/100
(@ 1Pk Max
Mi[1] 16.02 dBm
1.8845580 GHz
20 26.00 dB
. W S v \ 9.730000000 MHz
103.7)
[ |
0 dem ; |
i
-10
e aY
| -zaEn 2 —
-30
40
-50
60
CF 1.8825 GHz 1001 pts Span 20.0 MHz
Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result |
M1 1 1.884558 GHz 16.02 dBm ndB down 9.73 MHz
Ti 1 -2.77 dém ndg 26.00 d&
T2 1 -10.27 dBm Q factor 103.7
il
L JL J e
pectrum -
Ref Level 30.00 dém  Offset 10.60 db @ RBW 300 khz
o At 30dE SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100
(@ 1Pk Max
M1l 17.05 dBm
M1 1.9120580 GHz
2048 el 26.00 dB
et e Mgy e 9.73 W
10 de . v 3.790000000 MHz
7 Q factor 196.5
0 dam /
J ¥
T T
~ V]
™,
.
-30
40
-50
-60 d
CF 1.91 GHz 1001 pts Span 20.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
2 1 1.512058 GHz 17.95 dém ok down 9,73 MHz
T1 1 1.904925 GHz -8.61 dBm ndg 26.00 d8
T2 1 1.514555 GHz -3.32 dbm Q factar 196.5
i
L L . ‘

Report No. : FG031715-01C

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG031715-01C

FR1 n25/ 10MHz / CP OFDM

QPSK

16QAM

Lowest Channel

Lowest Channel

&3 pectrum &3
Ref Level 30.00 dém Offset 10.80 d@ & RBW 300 kHz Ref Level 30.00 d8m Offset 10,80 d& & RBW 300 kHz
jo ALt 30dB  SWT 12,6 ps & VBW 1MHz  Mode 4uto FFT po ALL 30 dE SWT 12.6 ps @ VBW 1MHz  Mode 4uto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
Mi[1] 12,47 dem)| Mi[1] 13.13 dem|
1.8527020 GHz| 1.8572780 GHz|
20 dem nds 26.00 d| 20 dam ndil 26.00 d|
. 10.190000000 MHz e - 10.989000000 MHz
L0 dem 7 181.§] 30 dem 7 Q factor Y 169.0)
od / 0d |
/ |
4 1
-0 -0 o T
e - et TS el R i
o o o ey
-30 -30
40 d -40 de
-50 -50
60 <60 di
CF 1.855 GHz 1001 pts Span 20.0 MHz CF 1.855 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-valug ¥-valuae | Function | Function Result | Type | Ref | Trc | X-value | ¥-value | Function | Function Result
M1 1 1.852702 GHz 12.47 dBm ndB down 10.19 MHz M1 1 1.857278 GHz 13.13 dém ndB down 10,989 MHz
Ti 1 1.842885 GHz -13.78 dBm ndg 26.00 d& T1 1 1.843046 GHz -12.76 dém ndg 26.00 d&
T2 1 1.860075 GH2 -13.46 dBm Q factor 181.8 T2 1 1.860035 GH2 -12.34 dém Q factor 169.0
L )| J - L )jd J -
&2 pectrum &2
Ref Level 30.00 dém Offset 10.80 d@ & RBW 300 kHz Ref Level 30.00 d8m Offset 10,80 d& & RBW 300 kHz
jo ALt 30dB  SWT 12,6 ps & VBW 1MHz  Mode 4uto FFT po ALL 30 dE SWT 12.6 ps @ VBW 1MHz  Mode 4uto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
Mi[1] 13.52 dem| Mi[1] 13,30 dem|
1.8833790 GHz| 1.8828800 GHz|
20 dem nds 26.00 d| 20 dam o 26.00 |
| - By 10.330000000 MHz ", 10649000000 MHz
o gy AT
10 dem f’ Q factor N 182.3] 30 dam 7 176.8]
od J \ 0d {
{ !
o 10 e
o ~ ¥
Mt e N e,
P 0¥ ata W,
-30 -30
40 d -40 de
-50 -50
60 <60 di
CF 1.8825 GHz 1001 pts Span 20.0 MHz CF 1.5825 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X-value | ¥-value | Function | Function Result
M1 1 1.883370 GHz 13.52 dBm ndB down 10.33 MHz M1 1 1.88288 GHz 13.40 dém ndB down 10.649 MHz
Ti 1 1.877285 GHz -12.41 dBm ndg 26.00 d& T1 1 1.876906 GHz -12.53 dém ndg 26.00 d&
T2 1 1.887615 GHz -12.50 dBém Q factor 182.3 T2 1 1.887555 GH2 -12.79 dém Q factor 176.8
L )| J - L )jd J -
pectrum o pectrum =
Ref Level 30.00 dém  Offset 10.60 db @ RBW 300 khz RefLevel 30.00 dém  Offset 10.00 db @ RBW 300 kHz
o At 30dE SWT  126ps @ VBW 1MHz  Mode Auto FFT e Att 300E SWT  12.6us @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
mi[1] 13.10 dBm| mi[1] 14.36 dBm|
1.9083020 GHz| 1.9067630 GHz|
20 dsm T ndB 26.00 db| 20 d8m ndB 26.00 db|
~ X r Bw ~ 10.150000000 MHz ~ a i 10.050000000 MHz
10 dg = = = P A o 10 dee f = e T o
i 7 q factor \ 188.0| r ] \ Q factor 189.7]
od ! od /
} TI 2
-0 /_‘, -10 7 Y
,{ A o "
=20 B LA
- -
-30 = -30
40 d -40 de
-50 -50
-60 d -60 d
CF 1.91 GHz 1001 pts Span 20.0 MHz CF 1.91 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value Y-value | Function | Function Result |
2 1 1.50830Z GHz 13.10 dém ok down 10,15 MHz M1 1 1906763 GHz 14.36 dBm ok down 10,05 MHz
T1 1 1.904965 GHz -13.19 dBm ndg 26.00 d8 T1 1 1.904985 GHz -11.38 dém ndg 26.00 d8
T2 1 1.915115 GHz -13.13 dBm Q factar 168.0 T2 1 1.915035 GHz -11.56 dBm Q factar 1688.7
L )| J - L )i J -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG031715-01C

FR1 n25/ 10MHz / CP OFDM

&3 pectrum &3
Ref Level 30.00 dém Offset 10.80 d@ & RBW 300 kHz Ref Level 30.00 d8m Offset 10,80 d& & RBW 300 kHz
jo ALt 30dB  SWT 12,6 ps & VBW 1MHz  Mode 4uto FFT po ALL 30 dE SWT 12.6 ps @ VBW 1MHz  Mode 4uto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
Mi[1] 13.72 dem)| Mi[1] 10.34 dem|
1.8537010 GHz| 1.8540610 GHz|
20 dam nda 26.00 d8) 20dam o nda 26.00 d8)
¥ 10110000000 MHz B 10150000000 MHz
Ny =
10 dem / “ Glactor 183.4) 30 dam et nd [Tor i QAT 182.7]
o d 1.l’ 0 d \
i | \
10 - ~i -10 b
PR PP o . . ¥ -
A~/ o ] e .
Bk — |2
a0 -30
40 =40 di
50 -50
60 <60 di
CF 1.855 GHz 1001 pts Span 20.0 MHz CF 1.855 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function Function Result | Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1 1.853701 GHz 13.72 dBm ndB down 10,11 MHz M1 1 1.854061 GHz 10.34 dém ndB down 10.15 MHz
T 1 1.849965 GHz -12.70 dem nde. 26.00 d& T 1 1.849905 GHz -15.94 dém nde. 26.00 d&
T2 1 1.860075 GH2 -12.47 dém Q factor 183.4 T2 1 1.860055 GH2 -15.82 dém Q factor 182.7
L )| J - L )jd J -
&2 pectrum &2
Ref Level 30.00 dém Offset 10.80 d@ & RBW 300 kHz Ref Level 30.00 d8m Offset 10,80 d& & RBW 300 kHz
jo ALt 30dB  SWT 12,6 ps & VBW 1MHz  Mode 4uto FFT po ALL 30 dE SWT 12.6 ps @ VBW 1MHz  Mode 4uto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
Mi[1] 13.13 dem)| Mi[1] 9.91 dBm]
1.8812010 GHz| 1.8815010 GHz|
20 dem I nds 26.00 d| 20 dam nds 26.00 d|
e LA B 10.110000000 MHZ Bw 11249000000 Mz
10 dem I~ @ factor 186.1] 30 dam - —@factgP, ~ 167.3|
/
od 0 di \
-10 -10
ey S R i L~
55 v e B S
a0 -30
40 d -40 de
-50 -50
60 <60 di
CF 1.8625 GHz 1001 pts Span 20.0 MHz CF 1.8825 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1 1.881201 GHz 13.13 dBm ndB down 10,11 MHz M1 1 1.881501 GHz 9.91 dém ndB down 11,249 MHz
T 1 1.877365 GHz -12.90 dem nde. 26.00 d& T 1 1.876526 GHz -16.30 dém nde. 26.00 d&
T2 1 1.887405 GH2 -12.14 dém Q factor 186.1 T2 1 1.887775 GH2 -16.11 dém Q factor 167.3
L )| J - L )jd J -
pectrum o pectrum =
Ref Level 30.00 dom  Offset 10.80 0B @ RBW 300 kHz Ref Level 30.00 dom  Ofset 10.00 db e RBW 30D iz
o At 30dE SWT  126ps @ VBW 1MHz  Mode Auto FFT e Att 300E SWT  12.6us @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
mi[1] 14.12 dBm| mi[1] 10.66 dBm|
1.9086810 GHe] 1.9090410 GHe]
20 dsm = ndB 26.00 db| 20 d8m ndB 26.00 db|
- P \ o B 10150000000 MHz Bw 10130000000 MHz
10 dg Sama Vo 10 dee
i f’ Q factor hiaN 188.1 r = QAattof_ e 188.5]
T
od { od g
T
. + |
- ¥
e - ) . ] i
A0-Em=— e 20.demy =
a0 -30
40 d -40 de
-50 -50
-60 o -e0d
CF 1.91 GHz 1001 pts Span 20.0 MHz CF 1.91 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
ML 1 1.908661 GHz 14.12 dem b down 10,15 MHz M1 1 1.909041 GHz 10.66 dBm b down 10,13 MHz
T1 1 1.904985 GHz -11.56 dBm ndg 26.00 d8 T1 1 1.904885 GHz -15.23 dém ndg 26.00 d8
T2 1 1.915135 GHz -12.07 dBm Q factar 168.1 T2 1 1.915015 GHz -15.45 dbm Q factar 168.5
L )| J - L )i J -
TEL : 886-3-327-3456 Page Number 1 An25-11 of 59
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seamancas. FCC RADIO TEST REPORT

Report No. : FG031715-01C

FR1 n25/ 15MHz / DFT-S OFDM

PI/2 BPSK

Lowest Channel

Ref Level 30.00 dém

Offset 10.60 0B & RBW 30D kHz

o At 30d8  SWT 12645 @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100
@19k Max
M1[1] 14.15 dBm
1.B605270 GHz|
2048 A 26.00 d8|
1048 L oan | et Bl fiann 14206000000 MHz
[ Q factor 131.0
0 dam T
o i
10

CF 1.8575 GHz 1001 pts Span 50.0 MHz
Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result |
M1 1 860527 GHz 14.13 dBm ndB down 14,206 MHz
T 1 1.850037 GHz -11.42 dam nde. 26.00 d&
T2 1 1.864243 GHz -11.11 dam Q factar 131.0
i
L L . -

Middle Channel

(=]

Ref Level 30.00 dém

Offset 10.60 0B & RBW 30D kHz

o At 30dE SWT 12,615 @ VBW 1Mz Mode Auto FFT
SGL Count 100/100
(@ 1Pk Max
Mi[1] 14.22 dBm
1.8801620 GHz
20 T ndB 26.00 d8|
1048 e AT S TS L PSP 14.296000000 MHz
- J" Q factor Y 131.5
0dam it
10 ¢
- e
40 d
50
60 o
CF 1.8825 GHz 1001 pts Span 50.0 MHz
Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result |
ML 1 1.880162 GHz 14.22 dém b down 14,296 MHz
Ti 1 1.875007 GHz -11.93 dém ndg 26.00 d&
T2 1 1.880303 GHz -12.16 dBm Q factor 131.5
il
L JL J e
pectrum -
Ref Level 30.00 dém  Offset 10.60 db @ RBW 300 khz
o At 30dE SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100
(@ 1Pk Max
M1l 14.43 dBm
1.9105270 GHz
2048 26.00 dB
10 de PO EVER T e 14.266000000 MHz
] Q factor Y 133.9
0 dém |
10 \r
ot |
N MR STaA NV IV
\
A
40 d
50
-60 d
CF 1.0075 GHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
2 1 1.510527 GHz 12,4 dem ok down 14266 MHz
T1 1 1.900067 GHz -10.44 dBm nde 26.00 d&
T2 1 1.514333 GHz -12.18 dBm Q factar 1338
i
L JL J L

TEL : 886-3-327-
FAX . 886-3-328-

3456
4978
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seamancas. FCC RADIO TEST REPORT

Report No. : FG031715-01C

FR1 n25 / 15MHz / CP OFDM

QPSK

16QAM

Lowest Channel

Lowest Channel

= pectrum =
Ref Level 30.00 dém Offset 10.80 d@ & RBW 300 kHz Ref Level 30.00 d8m Offset 10,80 d& & RBW 300 kHz
S S0d8 SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o At S0CE SWT  12.6 5 @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
Mi[1] 10.39 dem| Mi[1] 12.20 dem)|
1.8616960 GHz| 1.8584290 GHz|
20 dam nds | 26.00 d8) 20dam 1 nds 26.00 d8)
By 15.195000000 MHz Y Bw 14.955000000 MHz
1odem TR S () e W e 122.5 0 dam %8 AT WA ) 17 ¢ 124.3}
\
o d - 0 d [ T
|
-10 r + -10 o |
¥ et )‘,
N e . Y Bk \
204 e | 2mdeny <]
a0 -30
40 df -40 di
-50 -50
60 <60 di
CF 1.8575 GHz 1001 pts Span 50.0 MHz CF 1.8575 GHz 1001 pts Span 50.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1 1.861606 GHz 10.39 dBm ndB down 15,195 MHz M1 1 1.858429 GHz 12.20 dém ndB down 14,055 MHz
Ti 1 1.842688 GHz -15.27 dém ndg 26.00 d& T1 1 1.850067 GHz -13.73 dém ndg 26.00 d&
T2 1 1.865082 GH2 -15.55 dBm Q factor 122.5 T2 1 1.865022 GH2 -14.23 dam Q factor 124.3
L )| J - L )jd J -
2 pectrum 2
Ref Level 30.00 dém Offset 10.80 d@ & RBW 300 kHz Ref Level 30.00 d8m Offset 10,80 d& & RBW 300 kHz
jo ALt 30dB  SWT 12,6 ps & VBW 1MHz  Mode 4uto FFT po ALL 30 dE SWT 12.6 ps @ VBW 1MHz  Mode 4uto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
Mi[1] 11.18 dem| Mi[1] 11.96 dem|
1.8861260 GHz| 1.8834590 GHz|
20 dam ndg,, 26.00 do) 20 dem M1 nds 26.00 d8)
By y 15.015000000 MHzZ| X By 14.925000000 MHzZ|
10 dem T TS A T Y e 125.6) 10 dom SRS ket A 126.2)
od i od {
-10 ‘! -10
Pymmnd (Y Al P
o ol A o PP
0 - 2 —
-30 -30
40 df -40 di
-50 -50
60 <60 di
CF 1.8825 GHz 1001 pts Span 50.0 MHz CF 1.5825 GHz 1001 pts Span 50.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1 1.886126 GHz 11.18 dBm ndB down 15.015 MHz M1 1 1.883459 GHz 11.96 dém ndB down 14,025 MHz
Ti 1 1.875007 GHz -14.76 dBm ndg 26.00 d& T1 1 1.875007 GHz -12.34 dém ndg 26.00 d&
T2 1 1.890022 GH2 -15.86 dBm Q factor 125.6 T2 1 1.889933 GH2 -14.56 dBm Q factor 126.2
L )| J - L )jd J -
pectrum o pectrum =
Ref Level 30.00 dém  Offset 10.60 db @ RBW 300 khz RefLevel 30.00 dém  Offset 10.00 db @ RBW 300 kHz
o At 30dE SWT  126ps @ VBW 1MHz  Mode Auto FFT e Att 300E SWT  12.6us @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
mi[1] 11.38 dBm| mi[1] 11.98 dBm|
1.9025250 GHz| 1.9067210 GHz|
20 dsm " nds 26.00 db) 20 dem nds 26.00 dB)
B 15.165000000 MHz B 14.865000000 MHz
10 dg s (ot 10 dee o= = = L R
" e R ) 125.5} " 7 G o RE e factor 128.3)
odi 1 od i
-10 -10 e T
L r \
-20 dBm=— By 17 v
Y L7 N n
-30 Ry
40 df -40 di
S0 -50
-60 d -60 d
CF 1.9075 GHz 1001 pts Span 30.0 MHz CF 1.9075 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value Y-value | Function | Function Result |
2 1 1.802525 GHz 11.38 dém ok down 15,165 MHz M1 1 1906721 GHz 11.98 dém ok down 14,665 MHz
T1 1 1.899B5E GHz -14.39 dBm ndg 26.00 d8 T1 1 1.900037 GHz -13.48 dém ndg 26.00 d8
T2 1 1.915022 GHz -15.12 dBm Q factar 125.5 T2 1 1.914903 GHz -14.23 dém Q factar 128.3
L )| J - L )i J -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT Report No. : FG031715-01C

FR1 n25 / 15MHz / CP OFDM

= pectrum =
Ref Level 30.00 dém Offset 10.80 d@ & RBW 300 kHz Ref Level 30.00 d8m Offset 10,80 d& & RBW 300 kHz
jo ALt 30dB  SWT 12,6 ps & VBW 1MHz  Mode 4uto FFT po ALL 30 dE SWT 12.6 ps @ VBW 1MHz  Mode 4uto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
Mi[1] 10.90 dem| Mi[1] 7.68 dBm]
1.8613960 GHz| 1.8639140 GHz|
20 dem nd8,, 26.00 d| 20 dam nds 26.00 d|
Bw y 15.045000000 MHz Bw M 15.105000000 MHz|
10 dBm - e - A~y 10 dém
7 A A vmf.\ﬁmu’v | 123.7] [0 IV DRI PPN 7, o 123.4}
od i 0d { \
| | 1
10 F 10 1
J / i} |
AV Aoy e VAN / N, _rd ¥
a0
40 d -40 de
50 -50
60 <60 di
CF 1.8575 GHz 1001 pts Span 50.0 MHz CF 1.8575 GHz 1001 pts Span 50.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X-value | ¥-value | Function | Function Result
M1 1 1.861306 GHz 10.90 dBm ndB down 15.045 MHz M1 1 1.863914 GHz 7.68 dém ndB down 15,105 MHz
T 1 1.849978 GHz -14.17 dém nde. 26.00 d& T 1 1.349918 GHz -18.47 dém nde. 26.00 d&
T2 1 1.865022 GH2 -15.75 dBm Q factor 123.7 T2 1 1.865022 GH2 -17.64 dém Q factor 123.4
L )| J - L )jd J -
2 pectrum 2
Ref Level 30.00 dém Offset 10.80 d@ & RBW 300 kHz Ref Level 30.00 d8m Offset 10,80 d& & RBW 300 kHz
jo ALt 30dB  SWT 12,6 ps & VBW 1MHz  Mode 4uto FFT po ALL 30 dE SWT 12.6 ps @ VBW 1MHz  Mode 4uto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
Mi[1] 11.82 dem| Mi[1] 9.40 dBm]
1.8837890 GHz| 1.8838190 GHz|
20 dam L nds 26.00 d8| 20 dem ndB 26.00 d8|
. 11 5108
X Bw 14.985000000 MHz B 15.105000000 MHz
10 dBm — P 10 dém
T T T Y v 5 Y - A o
J‘t T ~~ e \ 125.7] A AT S \‘,,\q,w.:,r\t 124.7]
o d | 0 d
f T T
|
2| :
- N Ay v
TS (adl (. A Yo fnn s
7] A
a0 -30
40 d -40 de
-50 -50
60 <60 di
CF 1.8625 GHz 1001 pts Span 50.0 MHz CF 1.8825 GHz 1001 pts Span 50.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X-value | ¥-value | Function | Function Result
M1 1 1.883789 GHz 11.82 dBm ndB down 14,085 MHz M1 1 1.883819 GHz 9.40 dém ndB down 15,105 MHz
T 1 1.875037 GHz -14.12 dm nde. 26.00 d& T 1 1.874828 GHz -16.61 dém nde. 26.00 d&
T2 1 1.890022 GH2 -14.58 dBm Q factor 1258.7 T2 1 1.889933 GH2 -16.99 dam Q factor 124.7
L )| J - L )jd J -
pectrum o pectrum =
Ref Level 30.00 dom  Offset 10.80 0B @ RBW 300 kHz Ref Level 30.00 dom  Ofset 10.00 db e RBW 30D iz
o At 30dE SWT  126ps @ VBW 1MHz  Mode Auto FFT e Att 300E SWT  12.6us @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
mi[1] 12.15 dBm| mi[1] 7.81 dBm|
1.9037840 GHe] 1.9063310 GHe]
20 dsm ndB 26.00 db| 20 d8m ndB 26.00 db|
By 55000000 MHz Bw 15.045000000 MHz
10 dBm S S - 10 d8m
F e -n‘\.;mnndk-, 127.9] ferinemi e~ facter. o~ 126.7]
od / 0 d 3
|
-10 T‘ -10 \
pur l\.
2008 —= -20d =
R > ——
o RAVEN e Ivv‘-f Fon
a0 £
Y
40 d -40 de
S0 -50
60 df -0 d
CF 1.9075 GHz 1001 pts Span 30.0 MHz CF 1.9075 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result Type | Ref | Trc | X-value | Y-value | Function | Function Result
ML 1 1.903764 GHz 12.15 dem b down 14,955 MHz M1 1 1.906331 GHz 7.81 dém b down 15.045 MHz
T1 1 1.900037 GHz -13.79 dBm ndg 26.00 d8 T1 1 1.899948 GHz -18.75 dBém ndg 26.00 d8
T2 1 1.914393 GHz -13.93 dBm Q factar 127.3 T2 1 1.914993 GHz -18.02 dém Q factar 126.7
L )| J - L )i J -
TEL : 886-3-327-3456 Page Number 1 An25-14 of 59
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seamancas. FCC RADIO TEST REPORT

Report No. : FG031715-01C

FR1 n25 / 20MHz / DFT-S OFDM

PI/2 BPSK

Lowest Channel

Ref Level 30.00 dém
o At 30 dB
SGL Count 100/100

Offset 10.60 0B & RBW 30D kHz
SWT 180 ps @ VBW 1 MHz

Mode 4uto FFT

@19k Max

M1[1]

20 der

10 ey

odam

13.49 dBm
1.B675520 GHz|
26.00 d8|
741000000 MHz
99.6

18

Ny L

CF 1.86 GHz

1001 pts

Span 40.0 MHz

Marker
Type | Ref | Tre |
M1 1

X-valug | ¥-valuae |

Function |

Function Result |

867552 GHz 13.49 dBm

T1
T2

1
1

1.8500% GHz
1.868831 GHz

-13.86 dém
-12.76 dem

ndE_down
nde
Q factor

Middle Channel

o At 30dB  SWT
SGL Count 100/100

Ref Level 30.00 dém  Offset 10.80 o8 & RBW 300 kHz

180 s @ VBW 1 MHz

Mode 4uto FFT

@19k Max

M1[1]

20 der

10 ey

ndB

odam

14.30 dBm
1.B774650 GHz|
26.00 d8|
781000000 MHz
100.0

18

s

CF 1.8625 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result |
M1 1 1.877465 GHz 14.30 dBm ndB down 18.781 MHz
T 1 1.87250 GHz -11.73 dém nde. 26.00 d&
T2 1 1.801371 GHz -11.49 dam Q factar 100.0
i
L L . -

Highest Channel

lo Att 30de SWT
SGL Count 100/100

Ref Level 30.00 dom  Offset 10.80 0B @ RBW 300 kHz
ps @ VBW 1 MHz

Mode Auto FFT

(@ 17k Max

20 de;

mM1[1]

ndB
Bw

10 e

0dBm

" Yacror

13.61 dBm
1.8999650 GHz,
26.00 dB|
18.701000000 MHzZ|
101.6

-20famzL T

A
40 d .
50
-60 d
CF 1,905 CHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
2 1 1.699965 GHz 13.61 dém ok down 18,701 MHz
T1 1 1.89500 GHz -11.89 dBm nde 26.00 d&
T2 1 1.513781 GHz -12.26 dBm Q factar 101.6
i
L JL J L

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG031715-01C

FR1 n25 / 20MHz / CP OFDM

QPSK

16QAM

Lowest Channel

Lowest Channel

&3 pectrum &3
Ref Level 30.00 dém Offset 10.80 d@ & RBW 300 kHz Ref Level 30.00 d8m Offset 10,80 d& & RBW 300 kHz
jo ALt 30dB  SWT 18.9 ps @ VBW 1MHz  Mode 4uto FFT po ALL 30 dE SWT 18.0 ps & VBW 1MHz  Mode 4uto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
Mi[1] 10,41 dem| Mi[1] 10.91 dem|
1.8578020 GHz| 1.8651550 GHz|
20 dam : nda 26.00 d8) 20dam nde, | 26.00 d8)
¥ By 19.860000000 MHz By oy 19.760000000 MHz
1o dem P T S A el 3.5 0 dam ; 4 v 91.3
o : 0 [
| |
o | IR 0 o |
3 ¥ i 1
o P I, o - A i
g e S ey AN A 20 B T
ny i\ g - .
-30 -30
40 df -40 di
-50 -50
60 <60 di
CF 1.86 GHz 1001 pts Span 0.0 MHz CF 1.66 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1 1.857802 GHz 10.41 dBm ndB down 19.86 MHz M1 1 1.865155 GHz 10.91 dém ndB down 19.78 MHz
Ti 1 1.85009 GHz -15.50 dBm ndg 26.00 d& T1 1 1.85013 GHz -13.73 dém ndg 26.00 d&
T2 1 1.86995 GHz -14.74 dém Q factar 93.5 T2 1 1.86991 GHz -15.41 dBm Q factar 94.3
L )| J L )jd J

Middle Channel

Middle Channel

Ref Level 30.00 dém

E]

Offset 10.60 0B & RBW 30D kHz

pectrum

Ref Level 30.00 dém

(=]

Offset 10,80 dB & RBW 30D kHz

jo ALt 30dB  SWT 18.9 ps @ VBW 1MHz  Mode 4uto FFT po ALL 30 dE SWT 18.0 ps & VBW 1MHz  Mode 4uto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
Mi[1] 11.00 dem| Mi[1] 10.63 dem|
1.8739490 GHz| 1.8873750 GHz|
20 dem " nds 26.00 d| 20 dam 26.00 |
¥ By 19.860000000 MHz 19.900000000 MHz
10 dém A A Qfictdia fg 4] 10 dém PV YT vy
.. “. .
g L
S Naudp P A i -~ %,
v gy RO TN A A
VY R
-30 -30
40 d -40 de
-50 -50
60 <60 di
CF 1.8825 GHz 1001 pts Span 0.0 MHz CF 1.5825 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X-value | ¥-value | Function | Function Result
M1 1 1.873040 GHz 11.09 dBm ndB down 19.86 MHz M1 1 1.887375 GHz 10.63 dém ndB down 19.9 MHz
Ti 1 1.87255 GHz -15.14 dBm ndg 26.00 d& T1 1 1.87251 GHz -15.64 dém ndg 26.00 d&
T2 1 1.80241 GHz -15.49 dém Q factor 94.4 T2 1 1.89241 GH2 -16.64 dam Q factor 94.8
( T ) - [ T ) -
pectrum o pectrum =
Ref Level 30.00 dém  Offset 10.60 db @ RBW 300 khz RefLevel 30.00 dém  Offset 10.00 db @ RBW 300 kHz
o At 30dE SWT  18.9us @ VBW 1MHz  Mode Auto FFT e Att 300E SWT  18.0us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
M1[1] 11.40 dBm)| M1[1] 10.47 dBm)|
1.8964490 GHz| 1.9046400 GHz|
20 dsm ™ ndB 26.00 dB| 20 dem , ndB 26.00 dB|
Bw 19.860000000 MHz ¥ Bw 19.820000000 MHz
10 dg 10 dee »
" P SakaTa G YT LSS 95.5 " Ir“‘» AT e Aastor A 96.1)
od ! ! ool i i
|
| A ! |
10 i E 0 T 1
ety i ar!
-20 d - 20 d -
AT - hArand™ ~
Py e At ol
] =30 .
- o
40 df — 40 db -
S0 -50
-60 d -60 d
CF 1.905 GHz 1001 pts Span 40.0 MHz CF 1.905 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value Y-value | Function | Function Result |
2 1 1.896445 GHz 11.40 dém ok down 19,86 MHz M1 1 150464 Grz 10.47 dém ok down 19,62 MHz
T1 1 1.80501 GHz -15.92 dBm ndg 26.00 d8 T1 1 1.89505 GHz -15.89 dém ndg 26.00 d8
T2 1 1.51487 GHz -14.73 dBm Q factar 95.5 T2 1 1.91487 GHz -15.51 dém Q factar 6.1
L )| J - L )i J -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No. : FG031715-01C

FR1 n25 / 20MHz / CP OFDM

64QAM

256QAM

Lowest Channel

Lowest Channel

Ref Level 30.00 dém

&

Offset 10.60 0B & RBW 30D kHz

pectrum
Ref Level 30.00 dém

&

Offset 10,80 dB & RBW 30D kHz

jo ALt 30dB  SWT 18.9 ps @ VBW 1MHz  Mode 4uto FFT po ALL 30 dE SWT 18.0 ps & VBW 1MHz  Mode 4uto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
Mi[1] 9,90 dbm} Mi[1] 6.08 dbm)
1.8574830 GHz| 1.8573230 GHz|
20 dem nds 26.00 d| 20 dam nds 26.00 |
i B 19820000000 MHz " B 19740000000 MHz
1o dem i TG P A T v iivtoe et 93.7] 30 dam T Q factor 94.1
- - \ SN\ PENIVR BRPRPVN sy
o d { 0 di \
J |
-10 J -10
A e -20 df
v ~TVA e . s
T A SN .
e, T MR .
30 L
40 df -40 di
=0 -50
60 <60 di
CF 1.86 GHz 1001 pts Span 40.0 MHz CF 1.86 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1 1.857483 GHz 9.99 dBm ndB down 19.82 MHz M1 1 1.857323 GHz 6.88 dBm ndB down 19.74 MHz
T 1 1.85009 GHz -15.70 dem nde. 26.00 d& T 1 1.85008 GHz -19.96 dém nde. 26.00 d&
T2 1 1.86001 GHz -16.39 dBm Q factor 93.7 T2 1 1.86983 GH2 -18.12 dém Q factor 94.1
L )| J L )jd J

Middle Channel

Middle Channel

2 pectrum 2
Ref Level 30.00 dém  Offset 10.80 0B & RBW 30D kHz Ref Level 30.00 d6m  Offset 10,80 & & RBW 300 kHz
o At 30dE SWT  13.0ps @ VBW 1Mz Mode Auto FFT e At S0CE SWT  18.0 5 @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 10k Max
Mi[1] 10.68 dem| Mi[1] 7.49 dBm]
1.8825000 GHz| 1.8816210 GHz|
20 dem N nds 26.00 | 20 dam nds 26.00 d|
By 20.060000000 MHz By 19.980000000 MHz
10 dém 10 dém
i fundiy fe
o rQqiafipr, s M A e g,
od T t 0 d
| |
10 +- 0 ! 1
At ¥ i ]
PRI PN e | A 204 A o L
7 s T A v .
W L~ A
-30 -30
40 d -40 di
50 50
60 o -60 di
CF 1.8825 GHz 1001 pts Span 0.0 MHz CF 1.5825 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
ML 1 1.8B2E GHz 10.68 dém b down 20,06 MHz M1 1 1.881621 GHz 7.49 dBm b down 19.98 MHz
Ti 1 1.87239 GHz -15.22 dém ndg 26.00 d& T1 1 1.87247 GHz -18.73 dém ndg 26.00 d&
T2 1 1.89245 GHz -15.00 dBm Q factor 03.8 T2 1 1.89245 GHz -19.23 dém Q factor 94.2
L )| J - L )jd J -
pectrum o pectrum =
Ref Level 30.00 dém  Offset 10.60 db @ RBW 300 khz RefLevel 30.00 dém  Offset 10.00 db @ RBW 300 kHz
o At 30dE SWT  18.9us @ VBW 1MHz  Mode Auto FFT e Att 300E SWT  18.0us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
M1l 10.45 dBm)| Mi[1] 8.46 dBm]
1.9031220 GHz| 1.8966080 GHz|
20 dsm » ndB 26.00 db| 20 d8m ndB 26.00 db|
B 19.900000000 MHz M Bw 19.740000000 MHz
10 dBm - i ; 10 dém
5% T ol T T s - 5.6 Fal z G
Wi R 956 A TN Wy R TN %6.1
T 0 d + i
-10 _i 15*
20 di t
s
- -30 gl o ¥
40 T -40
0 50
-60 d -60 d
CF 1,905 CHz 1001 pts Span 40.0 MHz CF 1.005 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
2 1 1.803122 GHz 10.45 dém ok down 19.9 WiHz M1 1 1.896608 GHz 6,46 dém ok down 19,74 MHz
T1 1 1.89505 GHz -16.38 dBm nde 26.00 d& T 1 1.89500 GHz -17.01 dém nde 26.00 d&
T2 1 1.51455 GHz -15.00 dBm Q factar 5.6 T2 1 1.91483 GHz -18.16 dbm Q factar 6.1
L )| J - L )i J -

TEL : 886-3-327-3456

FAX . 886-3-328-
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seamancas. FCC RADIO TEST REPORT

Report No. : FG031715-01C

Occupied Bandwidth

Mode FR1 n25 : 99%0BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK PI/2 BPSK
Lowest CH 4.69 9.03 13.49 17.90
Middle CH 4.66 9.05 13.49 17.98
Highest CH 4.66 9.07 13.46 17.94
Mode FR1 n25 : 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH 4.62 4.60 9.43 9.41 14.15 14.24 18.90 18.98
Middle CH 4.67 4.64 9.39 9.37 14.24 14.18 18.94 18.98
Highest CH 4.65 4.63 9.35 9.37 14.15 14.12 18.90 18.94
Mode FR1 n25 : 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Lowest CH 4.65 4.67 9.45 9.47 14.21 14.24 18.98 18.94
Middle CH 4.65 4.70 9.37 9.47 14.21 14.30 19.02 19.02
Highest CH 4.66 4.62 9.39 9.41 14.15 14.15 18.94 18.94
TEL : 886-3-327-3456 Page Number : An25-18 of 59
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seamancas. FCC RADIO TEST REPORT Report No. : FG031715-01C

FR1 n25 /5MHz / DFT-S OFDM

PI/2 BPSK

Lowest Channel

pectrum
Ref Level 30.00 dém Offset 10.80 d@ & RBW 300 kHz
jo ALt 30dB  SWT 6.3 ps @ VBW 1MHz  Mode 4uto FFT
SGL Count 100/100
(@ 1Pk Max
Mi[1] 16.00 dBm
1.85279000 GHZ|
20d8
QccBw +.685314685 MHZ
F e ey B — BB
10 dé;
/
/
0 d8m ;
/ \
-0 7 \
-20 1L s
e -
=30 — —
-40 df
-50
60
CF 1.8525 GHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result |
M1 1 1.85270 GHz 16.09 dBm
Ti 1 1.8501523 GHz 9.93 dém Oce Bw 4 BES314685 MHz
T2 1 1.8548377 GH2 9.37 dém
— —
L L . -
Spectrum
Ref Level 30.00 dém Offset 10.80 d@ & RBW 300 kHz
jo ALt 30dB  SWT 6.3 ps @ VBW 1MHz  Mode 4uto FFT
SGL Count 100/100
(@ 1Pk Max
Mi[1] 17.16 dBm
M1 1.88362900 GHZ|
20 - Epw . 4655344655 MHZ
10 dB .
4
0 dam
\l
-10 -+
-20 - .
——~N e audl —~
<30 e
40
-50
60
CF 1.8825 GHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result |
M1 1 1.883620 GHz 17.19 dBm
Ti 1 1.8801723 GHz 10.02 dém Oce Bw 4 655344655 MHz
T2 1 1.8848277 GH2 9.90 dém
— —
L L . -
Ref Level 30.00 dém  Offset 10.60 db @ RBW 300 khz
o At 30dE SWT  6.3ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100
(@ 1Pk Max
M1l 16.74 dBm
1.91362900 GHz
2048 ] - 4665334665 MHZ]
10 dg -
,I A
0d8m 7
/
-10
-z0d %
p— . 4
30 dBm—i— R
40 df
-50
-60 d
CF 1.9125 GHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
2 1 1.813628 GHz 16.74 dém
T1 1 1.9101623 GHz 10.20 dBm Occ Bw 4665334665 MH2
T2 1 1.9148277 GHz 3.41 dém
— —
L L . ‘

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG031715-01C

FR1 n25 /5MHz / CP OFDM

= pectrum =
Ref Level 30.00 dém Offset 10.80 d@ & RBW 300 kHz Ref Level 30.00 d8m Offset 10,80 d& & RBW 300 kHz
jo ALt 30dB  SWT 6.3 ps @ VBW 1MHz  Mode 4uto FFT po ALL 30 dE SWT 6.3 ps @ VBW 1MHz  Mode 4uto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
Mi[1] 15.88 dem| Mi[1] 15.17 dem|
1.85130100 GHz| 1.85149100 GHz|
20 dam Occ Bw 4.6153B4615 MHZ| 20 dem Occ Bw 4.595404595 MHz|
10 dBm — —— s S s AN 10 daém = S v
/ \ \
od s 0 d *
/ \ / \
-10 L \ -10 - .
I b /
-z0d -20 d F
i 5 J \
30 L I 30 = ~ ) =
e v m_—
-40 df -40 di
-50 -50
60 <60 di
CF 1.8525 GHz 1001 pts Span 10.0 MHz CF 1.8525 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1 1.851301 GHz 15.89 dBm M1 1 1.851491 GHz 15.17 dém
Ti 1 1.8501823 GHz 7.17 dBm Oce Bw 4615384615 MHz T1 1 1.8501823 GHz 7.35 dém Oce Bw 4.565404585 MHz
T2 1 1.8547977 GHz 7.44 dBm T2 1 1.8547777 GHz 7.99 dBm
L )| J L )jd J
2 pectrum 2
Ref Level 30.00 dém Offset 10.80 d@ & RBW 300 kHz Ref Level 30.00 d8m Offset 10,80 d& & RBW 300 kHz
jo ALt 30dB  SWT 6.3 ps @ VBW 1MHz  Mode 4uto FFT po ALL 30 dE SWT 6.3 ps @ VBW 1MHz  Mode 4uto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
Mi[1] 15.10 dem| Mi[1] 15.22 dem)|
1.88391900 GHz| 1.88350900 GHz|
20 dem oce Y 4.665334665 MHZ 20 dam G By 4635364635 MHZ
. T S S T — R
10 dém L = 7 10 dém v === 2
0 d £ A, 0 d ! "I
Y [l \‘
10 E -10
\ / \
\ / \
/ \ ]
» —_ | o ~—
] ]
40 df -40 di
-50 -50
60 <60 di
CF 1.8825 GHz 1001 pts Span 10.0 MHz CF 1.5825 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1 1.883010 GHz 15.19 dBm M1 1 1.883509 GHz 15.22 dém
Ti 1 1.8801623 GHz 7.12 dém Oce Bw 4 BES334665 MHz T1 1 1.8801623 GHz 8.36 dém Oce Bw 4 635364635 MHz
T2 1 1.8848277 GHz 7.60 dBm T2 1 18847077 GHz 7.12 dBm
L )| J - L )jd J -
pectrum o pectrum =
Ref Level 30.00 dém  Offset 10.60 db @ RBW 300 khz RefLevel 30.00 dém  Offset 10.00 db @ RBW 300 kHz
o At 30dE SWT  6.3ps @ VBW 1MHz  Mode Auto FFT e Att 300E SWT  63pus e VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
mi[1] 16.10 dBm| mi[1] 15.58 dBm|
1.91130100 GHz| 1.91062200 GHz|
20 dam Occ B 1645354645 MHZ 20 dam Occ Bw 1.625374625 MHzZ
4 e A T2 p i, N S Sy -
10 d8m ! & 12 10 dém e I x
i / \
0 T 0 f ¥
\ \
-10 ’ N -10 T
/ . |
-z0d -20 d S
B .S N
-3ty E
-40 df -40 di
-50 -50
-60 o -e0d
CF 1.9125 GHz 1001 pts Span 10.0 MHz CF 1.9125 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
2 1 1.511301 GHz 16.10 dém M1 1 1910622 GHz 15.58 dbm
T1 1 1.9101623 GHz 8.01 dBm Occ Bw 4.B45354645 MHz T1 1 1.9101723 GHz 7.97 dém Occ Bw 4.B25374625 MHz
T2 1 1.9148077 GHz 7.45 dBm T2 1 19147977 GHz 8.43 dBm
L )| J - L )i J -

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 An25-20 of 59
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Report No

. FG031715-01C

FR1 n25 /5MHz / CP OFDM

64QAM

256QAM

Lowest Channel

Lowest Channel

= pectrum =
Ref Level 30.00 dém Offset 10.80 d@ & RBW 300 kHz Ref Level 30.00 d8m Offset 10,80 d& & RBW 300 kHz
S S0d8 SWT  6.3ps @ VBW  1MHz  Mode Auto FFT o At S0CE SWT 6345 @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
Mi[1] 14,49 dem| Mi[1] 10.81 dem|
1.85418800 GHz| 1.85422800 GHz|
20 dam Occ Bw 4.645354645 MHZz| 20 dem OccBw |, 4.665334665 MHZ|
- —— ] o~ 1
10 dém = == & 10 dém = — e
/ g
o i o K
/ \
-10 -10
7 \ T
-20 d 20 d .
-30 d AN -30 L
o~ ] e
~40 df [=a0 di
=0 -50
60 <60 di
CF 1.8525 GHz 1001 pts Span 10.0 MHz CF 1.8525 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1 1.8541BB GHz 14.49 dBm M1 1 1.854228 GHz 10.81 dém
T 1 1.8501523 GHz 7.39 dém Oce Bw 4.645354645 MHz T 1 18501523 GHz 3.69 dém Oce Bw 4.665334665 MHz
T2 1 1.8547977 GHz 6.79 dam T2 1 18548177 GHz 2.73 dam
L Il ) Il )

Middle Channel

Middle Channel

2 pectrum 2
Ref Level 30.00 dém Offset 10.80 d@ & RBW 300 kHz Ref Level 30.00 d8m Offset 10,80 d& & RBW 300 kHz
jo ALt 30dB  SWT 6.3 ps @ VBW 1MHz  Mode 4uto FFT po ALL 30 dE SWT 6.3 ps @ VBW 1MHz  Mode 4uto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
Mi[1] 15.57 dem| Mi[1] 11.76 dem|
N 1.88106100 GHz| 1.88309900 GHz|
20 dem 'y occ Bw 4645354645 MHZ 20 dam 1L OccBw 4.695304695 MHz
10 dBm r” e L2 10 dém e —— =
Y 1~ - - ~
\
od - 0 d
/ \ /
-10 T -10 T
7 \ \
-20 df v - -20 d
s / p= 3
A -1/ ~
| <sr —
40
-50 -50
60 <60 di
CF 1.8825 GHz 1001 pts Span 10.0 MHz CF 1.5825 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1 1.881061 GHz 15.57 dBm M1 1 1.883099 GHz 11.78 dém
Ti 1 1.8801723 GHz 8.05 dém Oce Bw 4645354645 MHz T1 1 1.8301424 GHz 2,36 dém Oce Bw 4 65304635 MHz
T2 1 1.8848177 GHz 6.44 dBm T2 1 18348377 GHz 3.15 dBm
L )| J - L )jd J -
pectrum o pectrum =
Ref Level 30.00 dém  Offset 10.60 db @ RBW 300 khz RefLevel 30.00 dém  Offset 10.00 db @ RBW 300 kHz
o At 30dE SWT  6.3ps @ VBW 1MHz  Mode Auto FFT e Att 300E SWT  63pus e VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
mi[1] 14.10 dBm| mi[1] 11.30 dBm|
1.91177100 GHz| 1.91216000 GHz|
20 dam Occ Bw 1655344655 MHZ 20 dam M1 Occ Bw 1615384615 MHzZ
10 dBm s e X 10 dBm = s
od [ X od 7 \
[ i / \
-10 ~ -10 1
/ Ay J
-20 df = -20 d 7
_ 1 . 0 - |
- i S e
-40 d
S0 -50
-60 d -60 d
CF 1.9125 GHz 1001 pts Span 10.0 MHz CF 1.9125 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
2 1 1.511771 GHz 12.10 dém M1 1 1.91216 GHz 11.30 dém
T1 1 1.9101623 GHz 7.47 dBm Occ Bw 4. BSS344655 MH2 T1 1 1.9101623 GHz 4.32 dém Occ Bw 4615384615 MHz
T2 1 1.9148177 GHz 6.37 dBm T2 1 19147777 GHz 3.67 dém
L i J i il J i
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Report No. : FG031715-01C

FR1 n25/ 10MHz / DFT-S OFDM

PI/2 BPSK

Lowest Channel

pectr

m

o At 30
SGL Count 100/100

Ref Level 30.00 dém

Offset 10.60 0B & RBW 30D kHz
dB SWT 12,6 ps @ VBW 1 MHz

Mode 4uto FFT

@19k Max

20 der

M1[1] 15.75 dBm

1.B570780 GHz|

10 ey

) 9.030969031 MHZ|
-

- ¥

odam

CF 1.855 GHz

1001 pts

Span 20.0 MHz

Marker
Type | Ref | Tre |
M1 1

X-valug | ¥-valuae |

Function | Function Result

T1 1
T2 1

1.857078 GHz
1.8503047 GHz
1.8503357 GHz

15.75 dBm
9.71 dém
9.93 dém

Oce Bw 2030969031 MHz

J L

Middle Channel

Spectrum

o At 30 d
SGL Count 100/100

Ref Level 30.00 dém

Offset 10.60 0B & RBW 30D kHz
B OSWT 12645 @ VBW 1 MHz

Mode 4uto FFT

@19k Max

20 der

M1[1] 15.54 dBm

1.8806620 GHZ|

10 ey

B T o

Oce Bw 9.050949051 MHzZ|

odam

10

CF 1.8825 GHz

1001 pts

Span 20.0 MHz

Marker
Type | Ref | Tre |
M1 1

X-valug | ¥-valuae |

Function |

Function Result

T1 1
T2 1

1.880662 GHz
1.8778047 GHz
1.8868556 GHz

15.54 dBm
8.95 dém
10.12 dBm

Oce Bw 2050949051 MHz

J L

Highest Channel

(=

Ref Level 30.00 dam
lo Att 30 d
SGL Count 100/100

Offset 10.00 dB e RBW 300 kHz
SWT  126ps ® VBW 1 MHz

Mode Auto FFT

(@ 17k Max

20 de;

mM1[1] 16.65 dBm

1.9075620 GHz,

10 e

Oce Bw

9.070929071 MHZ|

0dBm

CF 1.91 GHz

1001 pts

Span 20.0 MHz

Marker
Type | Ref | Trc |
[ 1

X-value | Y-value |

Function |

Function Result |

1.807562 GHz
1.0052647 GHz
1.9143357 GHz

16.65 dBm
10.10 dBm
9.67 dém

Oce Bw ©.070920071 MHz

J i
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Report No. : FG031715-01C

FR1 n25/ 10MHz / CP OFDM

QPSK

16QAM

Lowest Channel

Lowest Channel

&3 pectrum &3
Ref Level 30.00 dém Offset 10.80 d@ & RBW 300 kHz Ref Level 30.00 d8m Offset 10,80 d& & RBW 300 kHz
jo ALt 30dB  SWT 12,6 ps & VBW 1MHz  Mode 4uto FFT po ALL 30 dE SWT 12.6 ps @ VBW 1MHz  Mode 4uto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
Mi[1] 12.73 dem)| Mi[1] 15.41 dem|
1.8587360 GHz| 1.8530420 GHz|
20 dem occ Bw 9.430569431 MHZ] 20 dam NI Occ By 9.410589411 MHZ]
10 dBm : = = 10 dém - e =
¥
od L 0d X -
|
» / | \
7 oy Vs — h
PO N ; e Bt Lt S
2 o —
a0 -30
40 df -40 di
=0 -50
60 <60 di
CF 1.855 GHz 1001 pts Span 20.0 MHz CF 1.855 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1 1.858736 GHz 12.73 dBm M1 1 1.853042 GHz 13.41 dém
T 1 1.8503047 GHz 5.58 dm Oce Bw 9.430569431 MHz T 1 1.8503047 GHz 5.34 dbm Oce Bw 2.410569411 MHz
T2 1 1.8597353 GH2 7.16 dBm T2 1 1.8597153 GH2 6.75 dem
L )| J L )jd J

Middle Channel

Middle Channel

&2 pectrum &2
Ref Level 30.00 dém  Offset 10.80 0B & RBW 30D kHz Ref Level 30.00 d6m  Offset 10,80 & & RBW 300 kHz
o At dB SWT  126ps @ VBW 1MHz  Mode Auto FFT e At 0B SWT  12.6 5 @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 10k Max
Mi[1] 13.65 dem| Mi[1] 14.37 dem|
1.8848780 CHz| 1.8805620 GHz|
20 dem ockbw 9.390609391 MHz 20 dam o occ 8w 9.370629371 MHz
- - A A T - o . e
10 dém Lo - g e 10 dém = e
¥
od / L od
i |
-10 ——F \\ 10 = Y
i el n e [ v
-20 -20d =
a0 -30
40 d -40 di
0 50
60 o -60 di
CF 1.8825 GHz 1001 pts Span 20.0 MHz CF 1.5825 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
ML 1 1.884B7B GHz 13.65 dBm M1 1 1.880563 GHz 14.37 dBm
Ti 1 1.8778047 GHz 6.31 dBm Oce Bw 2390609351 MHz T1 1 18777647 GHz 7.31 dém Oce Bw 2370629371 MHz
T2 1 1.8871053 GHz 7.71 dBm T2 1 18371354 GHz 5.97 dBm
L )| J - L )jd J -
pectrum o pectrum =
Ref Level 30.00 dém  Offset 10.60 db @ RBW 300 khz RefLevel 30.00 dém  Offset 10.00 db @ RBW 300 kHz
o At 30dE SWT  126ps @ VBW 1MHz  Mode Auto FFT e Att 300E SWT  12.6us @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
M1l 13.04 dBm)| M1l 13.13 dBm)|
1.9060440 GHz| 1.9136760 GHz|
20 dsm OccBw 9.350649351 MHz 20 dem OccBw M1 9.370629371 MHz
10 d8m R et 10 dém o
od od
3
10 | 10
p - » e -
20,08 T Y Aordem S
.
-30 -30
40 d -40 di
50 50
-60 d -60 d
CF 1.01 GHz 1001 pts Span 20.0 MHz CF 1.01 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value Y-value | Function | Function Result |
2 1 1.506044 GHz 13.04 dém M1 1 1913676 GHz 13.13 dém
T1 1 1.9052847 GHz 7.39 dBm Oce Bw 0.350640351 MHz T 1 1.9052847 GHz 7.32 dBm Oce Bw 0.370620371 MHz
T2 1 1.9145354 GHz 6.75 dBm T2 1 19146553 GHz 7.41 dBm
L )| J - L )i J -
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seamancas. FCC RADIO TEST REPORT Report No. : FG031715-01C

FR1 n25/ 10MHz / CP OFDM
64QAM 256QAM

Lowest Channel Lowest Channel

&3 pectrum &3
Ref Level 30.00 dém Offset 10.80 d@ & RBW 300 kHz Ref Level 30.00 d8m Offset 10,80 d& & RBW 300 kHz
S S0d8 SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o At S0CE SWT  12.6 5 @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
Mi[1] 12.54 dem| Mi[1] 9.85 dBm]
1.8585960 GHz| 1.8540810 GHz|
20 dem OccBw M1 9.450549451 MHZ| 20 dam i occ Bw 9.470529471 MHZ|
10 dBm e T - i 10 dém — -
x = v [ P e v e N
r / | p 7 Y
o o
/ i \
10 - : -10 . .
o 1 - \
L AR S e e N
=
= -30
40 40 o
50 -50
60 60 df
CF 1.855 GHz 1001 pts Span 20.0 MHz CF 1.855 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1 1.858506 GHz 12.54 dBm M1 1 1.854081 GHz 9.85 dém
T 1 18502448 GHz 5.53 dm Oce Bw 9.450549451 MHz T 1 1.8502647 GHz 2.30 dém Oce Bw 9.470529471 MHz
T2 1 1.8B596953 GH2 6.00 dBm T2 1 1.8597353 GH2 3.12 dem
L )| J L )jd J

Middle Channel Middle Channel

&2 pectrum &2
Ref Level 30.00 dém Offset 10.80 d@ & RBW 300 kHz Ref Level 30.00 d8m Offset 10,80 d& & RBW 300 kHz
S S0d8 SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o At S0CE SWT  12.6 5 @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
Mi[1] 12.53 dem| Mi[1] 9.45 dBm]
1.8828600 GHz| 1.8855170 GHz|
20 dam i1 Occ Bw 9.370629371 MHz| 20 dem Occ Bw 9.470529471 MHz|
- N ~, T2 A
10 dBm = % 10 d&m T i LR e g \J\_
od - 0 d Y -
f T T
/ / |
-1 — T -10 : L
PNVLY S VPN ! B W e LN
P oy Al > R L Vo
2 = 20 di P S
a0 -30
40 40 o
-50 -50
60 60 df
CF 1.8625 GHz 1001 pts Span 20.0 MHz CF 1.8825 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1 1.88286 GHz 12.53 dBm M1 1 1.885517 GHz 9.45 dém
T 1 1.8777847 GHz 5.90 dam Oce Bw 9.370629371 MHz T 1 1.8777448 GHz 2.07 dém Oce Bw 9.470529471 MHz
T2 1 1.8871553 GHz 6.33 dBm T2 1 1.8872153 GH2 3.53 dem
L )| J - L )jd J -

Highest Channel Highest Channel

pectrum o pectrum =
Ref Level 30.00 dém  Offset 10.60 db @ RBW 300 khz RefLevel 30.00 dém  Offset 10.00 db @ RBW 300 kHz
o Att 30de SWT  126p: @ VBW 1MHz  Mode Auto FET I Att 30de SWT  12.6ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@17k Max
M1l 13.46 dBm M1l 10.18 dBm)|
1.9116380 GHz| 1.9096800 GHz|
20 dsm e Bw 9.390609391 MHz 20 dem OccBw 9.410589411 MHz
10 dém o = - 10 dém " s
f 4 v -]
od I od {
|
10 -10
\ I
Lo A~
20 dap -
W
-0 =
40 d 40 di
50 50
0 o &0 d
CF 1.01 GHz 1001 pts Span 20.0 MHz CF 1.01 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
2 1 1.511636 GHz 13.45 dbm M1 1 190968 GHz 10.18 dém
T1 1 1.9052647 GHz 7.43 dBm Oce Bw ©0.300609391 MHz T 1 1.9052847 GHz 3.36 dBm Oce Bw 0.410589411 MHz
T2 1 1.9146553 GHz 6.95 dBm T2 1 19146953 GHz 4.54 dBm
L )| J - L )i J -

TEL : 886-3-327-3456 Page Number 1 An25-24 of 59
FAX . 886-3-328-4978



seamancas. FCC RADIO TEST REPORT

FR1 n25/ 15MHz / DFT-S OFDM

PI/2 BPSK

pectrum
Ref Level 30.00 dém Offset 10.80 d@ & RBW 300 kHz
jo ALt 30dB  SWT 12,6 ps & VBW 1MHz  Mode 4uto FFT
SGL Count 100/100
(@ 1Pk Max
Mi[1] 13.71 dBm
1.8537840 GHz
208 Occ Bw 13.486513487 MHz
10 R
|r ‘
0 dam +
10 4
[t — e
- Wy
-30
40
-50
60
CF 1.8575 GHz 1001 pts Span 50.0 MHz
Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result |
M1 1 1.853784 GHz 13.71 dBm
Ti 1 1.8503871 GHz 9.04 dém Oce Bw 13.4B6513487 MHz
T2 1 1.8638B836 GH2 8.76 dBm
— —
L L . -
Spectrum
Ref Level 30.00 dém Offset 10.80 d@ & RBW 300 kHz
jo ALt 30dB  SWT 12,6 ps & VBW 1MHz  Mode 4uto FFT
SGL Count 100/100
(@ 1Pk Max
Mi[1] 14.50 dBm
1.8795930 GHz
20 ¥ occ Bw ) 13.486513487 MHz
1048 ; N e L a :
/ |
0 d8m - +
| \
-10 1
o |
J
20,00t = e
QB o v o~ MY (Pglavies
. i N -
-30
40
-50
60
CF 1.8825 GHz 1001 pts Span 50.0 MHz
Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result |
M1 1 1.8709503 GHz 14.59 dBm
Ti 1 1.8753871 GHz 9.04 dém Oce Bw 13.4B6513487 MHz
T2 1 1.8888836 GH2 9.33 dém
— —
L L . -
Ref Level 30.00 dém  Offset 10.60 db @ RBW 300 khz
o At 30dE SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100
(@ 1Pk Max
Mi[1] 14.83 dBm
1.9131640 GHz
2048 - occow " 13.456543457 MHZ]
L, A Lol "\ S i 12
10 dB oy . W e P
i \
0d8m -
A
-10 T
PN NN e 1
-0 ey
-40 df
-50
-60 d
CF 1.9075 GHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
2 1.613164 GHz 12.83 dém
T1 1 1.9003971 GHz 9.56 dBm Occ Bw 13.456543457 MHz
T2 1 1.9138536 GHz 9.42 dém
— —
L L . ‘
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